
HAL Id: tel-00433513
https://theses.hal.science/tel-00433513

Submitted on 19 Nov 2009

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Comparison of nanofiltration and reverse osmosis
processes for a selective desalination of brackish water
[...]
(sunny) remote areas where solar energy can be an attractive alternative (Van der brugen, 
2003).  



                                                                                                 Chapter One: Literature Review 

   18 
 

Currently, the most promising solar energy technology is photovoltaic (PV) arrays.  
Photovoltaic arrays convert solar energy into electricity through the transfer of electrons. 
Hundreds of small photovoltaic power plants have been developed. Reverse osmosis systems 
connected to photovoltaic plants are already commercialized and considered the most 
promising combination of solar energy with desalination. Many examples of photovoltaic 
powered reverse osmosis (PV–RO) treatment systems can be found in the literature (Herold et 
al 1998; Richards et al. 2004; Coté et al. 2001; Thomson et al. 2003; Gotor et al. 2003; 
Bouchekima et al. 2003). The successful adaption of such systems to remote locations, where 
maintenance facilities are generally not available, is largely a question of robust system 
design and socio-economic integration. The coupling with photovoltaic systems also may be 
feasible with electrodialysis. 

1.5.3 Geothermal energy 
Geothermal energy resources exist in three forms: thermal, hydraulic and methane gas. 
Geothermal can be harnessed and applied to produce electricity that is sent to local grids or to 
directly power thermal desalination plants.    

1.5.4 Nuclear energy 
Using nuclear energy to power desalination plants is a developing technology. Currently, 
research is being conducted to determine the feasibility of developing dual purpose power and 
desalination plants. Combining nuclear power plants with desalination plants is economical 
because 2/3 of thermal power generated is waste heat. Researchers have found that it is 
economical to use this heat in desalination plants. Also power plants are able to provide 
immediate electricity to the desalination plant.  

1.6 Concentrate disposal 
Desalination and membrane-based water purification technologies do not eliminate the water 
constituents of concern. Rather, these constituents are concentrated in a fraction of the water, 
thus improving the water quality of the other fraction. Designing a desalination plant to 
eliminate concentrate production is not technologically feasible. However, the volume of 
water containing concentrated salts can be reduced through various technologies. 
The concentrate must be handled in a manner that minimizes environmental impacts. At 
present, most of desalination plants dispose their concentrate to surface waters. Other 
concentrate disposal options include deep well injection, land application, evaporation ponds, 
brine concentrators and zero liquid discharge (ZLD) technologies. Planners consider a variety 
of factors to choose the best disposal option and it depends on the volume or quantity of the 
concentrate, the quality of the concentrate, the location of the desalination plant and the 
environmental regulations. Other factors include public acceptance, capital and operating 
costs and the ability of future plant expansion.      
Several current or future concentrate management alternatives are summarized below. 
 
• Disposal in a Saline Water Body is a reasonable option when the desalination plant is 
located close to a very salty water body such as the ocean. In this case the main constraint is 
to meet environmental concerns. In most cases, appropriate dilution of the concentrate can be 



                                                                                                 Chapter One: Literature Review 

   19 
 

achieved to reduce or eliminate its impact on the environment (Huang et al. 2003), but saline 
water disposal could become an issue if the concentrate contains elements with toxic effects 
on aquatic organisms or on wildlife that feed on aquatic organisms. Pretreatment prior to 
disposal consists of aeration by adding oxygen to the concentrate, and degasification to 
remove hydrogen sulfate from the concentrate (Van der Brugen and Vandecasteele, 2002). 
Using non-toxic additives and dechlorination techniques limits the toxic chemical 
concentrations that enter the environment.    
 
• Deep Well Injection is often the most viable option for concentrate management at inland 
desalination facilities when suitable geologic formations are available. Generally, suitable 
formations must be confined and/or isolated to prevent contamination of adjacent aquifers. 
Suitable formations for injection often contain water with TDS concentrations in excess of 
10,000 mg/L and are located at great depths. Injection wells are expensive to develop and 
operate. 
 
• Evaporation Ponds are constructed ponds where water from concentrate is allowed to 
evaporate while the remaining salts accumulate in the base of the pond. Evaporation ponds are 
used in areas that have warm climates and high evaporation rates. The size of an evaporation 
pond depends on the evaporation rate in the region and the surge capacity, freeboard and 
storage capacity. It is important for these ponds to have liners in order to prevent saline water 
from percolating into the groundwater aquifer. Evaporation ponds are a cost effective option 
for inland plants to dispose of concentrate due to the large surface area required and the 
associated land and impermeable liner costs. Land costs are a function of location but the cost 
of liners could be reduced through technological improvements. 
 
• Zero Liquid Discharge (ZLD) or near-ZLD employs evaporative/crystallization systems 
to remove as much water as possible to reduce the cost of concentrate disposal and to improve 
the options for beneficial use of the salt products. Gypsum is mined at many locations, and 
sodium chloride can be extracted from high salt content water bodies. 
 
• Crop Irrigation is suggested in the Roadmap as a means for disposing of lower 
concentration desalination waste by application to salt-tolerant plants (halophytes). 
 
• Solar Energy Ponds utilize concentrate from desalination plants to capture solar radiation 
and convert it into useable energy. In a sense, a solar energy pond is simply an evaporation 
pond with the opportunity to produce energy under the appropriate conditions. Solar radiation 
penetrating the water heats the lower dense layers of water which remain heavier than the 
layers above in spite of their rise in temperature. With no convection currents to disburse the 
temperature gradient due to the dense saline water layer topped by a less concentrated layer, 
the bottom layer’s temperature rises to very high levels. The stored heat from this bottom 
layer of hot brine is then extracted using a heat exchanger. 

 
Jibril and Ibrahim, 2001, reported their results obtained on disposal studies of the desalination 
blow-down to the sea which causes detrimental affects to the benthic environment. The blow 



                                                                                                 Chapter One: Literature Review 

   20 
 

down consists of highly concentrated salts. This work proposes an environmentally beneficial 
process for the production of some chemicals from the salt concentrates. The process involves 
a serie of chemical reactions to convert the NaCl into Na2CO3, NaHCO3 and NH4Cl. In the 
initial investigations using a batch gas bubbler, optimum temperature of 22°C and NH3/NaCl 
ratio of 1.2 were established. At these conditions the highest NaCl conversion of 82,2% was 
obtained. This work has shown preliminary indications of the feasibility of protecting the 
environment by utilizing the salt concentrates from desalination plant for chemicals 
production. 
Vedavyasan et al. 2001 detailed how to extract salts by solar evaporation under arid climates 
for the recovery of calcium, magnesium, barium and strontium salts, from brines solutions. 
But the use of sequestrants should limit this solution. 
Rodriguez et al. 2002, Veza et al. 2003, developed the possibility to reuse the reverse osmosis 
membrane. In areas where tap water has a high salt content, wastewater is not appropriate for 
reuse in agriculture, particularly for sensitive crops. One alternative is the reduction, via 
desalination, of the brackish character to the secondary effluent. A filtration stage is also 
required before desalination. On the other hand, used reverse osmosis membranes can be 
recycled and used as filters in the advanced treatment stage in order to reduce suspended 
matter contained in the secondary effluent- one advantage being the environmental recovery 
of solid waste. Used membranes can be treated with strong chemical oxidants to peel off the 
active separation layer in order to transform them into microfiltration or ultrafiltration 
elements. Preliminary tests have been carried out with 8” elements, aimed at comparing 
membrane performance before and after the peeling process. An index denoted as peeling 
effectiveness (high flux, high salt passage) is used for comparison. It was soon observed that 
potassium permanganate was more effective than others, together with sodium hydroxide. 
Doses around 1000 mg/L KMnO4 provided the best results. These modified membranes were 
then used to reduce suspended solids in the tertiary treatment of municipal wastewater. 
 
Côté et al. 2004, reported a comparison of membrane options for water reuse and reclamation. 
The reuse of effluents for irrigation and indirect potable water uses is rapidly developing as an 
alternative to seawater desalination. This paper explores two membranes-based options 
available to treat sewage for water reuse, tertiary filtration (TF) of the effluent from a 
conventional activated sludge (CAS) process and an integrated membrane bioreactor (MBR). 
These options are compared from technical, performance and cost points of view using Zee 
Weed immersed membrane. The analysis shows that an integrated MBR is less expensive 
than the CAS-TF option. The total life cycle costs for the treatment of sewage to a quality 
suitable for irrigation reuse or for feeding reverse osmosis decrease from 0.40 dollars UD/m3 
to 0.20 dollars UD/m3 as plant size increases to 75,000 m3/d. It is also shown that the 
incremental life cycle cost to treat sewage to indirect potable water reuse standards (i.e. by 
ultrafiltration and reverse osmosis) is only 39% of the cost of seawater desalination. 

2. Desalination experience in Morocco 
Master plans for water resource development in Morocco foresee a shortage in potable water 
from conventional resources mainly for the southern basins by the year 2017.   



                                                                                                 Chapter One: Literature Review 

   21 
 

As a solution, sea and brackish water could provide a unique and reliable source of potable 
water for these areas. Therefore, brackish and seawater desalination is being progressively 
utilized, despite the higher costs in comparison with conventional techniques (Tahiri, 2001).    
The ONEP (Office National de l’Eau Potable) and the OCP (Office Chérifien des Phosphates) 
are the main developing agencies. The OCP chose the distillation to produce water for 
industriel use; this has been performed by Phos-Boukraa firm in Laayoune since TDS sought 
was 25 ppm. The experience of ONEP in this field is more diversified because of the 
variability of the process used (Zidouri, 2000).    

2.1 ONEP’s Background in desalination field 
Since 1973, the national Master plan of drinking water supply has given rise to the necessity 
of resorting to desalination of brackish and seawater as a source of drinking water supply. In 
1975, the first demineralization unit was established in Tarfaya. This was electrodialysis unit 
using brackish water containing 5 g/L of dissolved salts. A production capacity of 75 m3/d 
was expected to fulfill the drinking water needs. In 1983, a new demineralization installation 
based on the reverse osmosis process was built to augment the electrodialysis unit of Tarfaya. 
This unit has been considered as pilote unit used to allow the ONEP technical staff to be 
familiar with RO process and also to compare it to other processes based on electrodialysis 
and steam compression installed in Boujdour (Zidouri, 2000).  
 
Boujdour plant is a mechanical vapor compression plant for seawater desalination. It was set 
up in 1977 for a 250 m3/d production capacity and was in operation till 1995. Some 
components of the compressor were replaced in 1991. Its shut-down was due to its limited 
capacity that could not meet the actual water needs of Boujdour and particularly to its specific 
energy consumption (around 20 kWh/m 3 of distilled water). Through 18 years of operation, it 
was found that the MED-MVC process has a highest availability and reliable.  

In 1986 a second reverse osmosis plant was installed in Semara with a 330 m3/d production 
capacity, using Dupont B-9 membranes for the demineralization of 10 g/L brackish water 
(Hafsi 2001).  
 
In order to choose reliable technology that could be adapted to a relatively large capacities 
and specifications (energy costs) required to solve water shortage problems in the south of 
Morocco, ONEP formed a committee, which at the end of the 1990s visited several countries 
that had accumulated experience on research and operation of seawater desalination plants 
producing potable water (Middle East, Canary, Islands, Malta, etc). As a result, desalination 
using the RO process was adopted and two SWRO plants (Laayoune, 7000m3/d and 
Boujdour, 800 m3/d) were built in 1995.  

The largest desalination plant currently in operation in Morocco is Laayoune seawater reverse 
osmosis plant. This plant insures the production of 7,000 m3/d of drinking water. The 
desalinated water is produced with an average energy cost of approximately 5.3 kWh/m 3. 
Added to the brackish underground water (5,616 m3/d with a TDS of 1,600 mg/L), the total 
capacity is brought up to 12,600 m3/d of drinking water supply. Pretreatment consists of 



                                                                                                 Chapter One: Literature Review 

   22 
 

chlorination, acidification, coagulation, pressure filtration through a sand filter, acidification 
to reduce the precipitation of calcium carbonate, at the membrane level, microfiltration and 
dechlorination. The plant uses brine staging design concept and has four trains, each with a 
capacity of 1750 m3/d. the RO section of the plant uses Dupont polyamide hollow fine fibre 
membrane. Laayoune plant is currently being extended to produce a further 6,500 m3/d. Tan 
Tan plant is a Reverse osmosis plant for brackish water desalination. It started up in 2003 with 
a production capacity of 1700 m3/d. This plant will be presented in chapter 3. Some basic 
information about the current and future desalination plants in Morocco are shown in Table 3. 

Table3: Production of current and future desalination in Morocco (Boughriba, 2004) 
 

City Process Raw 
Water 

Capacity 
(m3/d) 

Implementation’s 
date 

Observations 

Tarfaya Electrodialysis Brackish 
water 

75 1976 Out of duty since 1984 

Boujdour Distilation 
MCV 

Sea water 250 1977 Rehabilitated in 1990 
and  in 1998 

Tarfaya RO Brackish 
water 

120 1983 Rehabilitated in 1988 

Smara RO Brackish 
water 

330 1986 Out of duty since 1994 

Boujdour RO Sea water 800 1995 Expansion 
(2400 m3/d) is in 

progress 

Laayoune RO Sea water 13000 1995 - 

Tarfaya RO Brackish 
water 

800 2000 _ 

Tan Tan RO Brackish 
water 

1700 2003 _ 

Tan Tan RO Sea water 11,300 By 2010 Project 

Agadir  RO Sea water 43,200 By 2020 Project 

  
In order to complement its desalination experience further, ONEP has carried out the 
following feasibility studies: (1) design of an MSF plant using solar energy from a solar pond. 
The pilot project size is 300 m 3/d of potable water; (2) design of a vertical tube multiple 
effect distillation (VT-MED) plant coupled to a nuclear heating reactor (NI-IR) insuring 